CONSOLIDATION TEST REPORT

997
N
N
\\
958 AN
N
919 N
o\.\ \
N
™ \
N
880 ~ AN
N
n\\ \\\
N
841 AN
N
AN
2 \\\
& N
5 802 \\
ks AN
N
763 \Q
N
AN
724
~— 555\. N
'&\\\ &\\\
\.O\\\ \&‘\\ \
685 o e~
~—— ~_ \
\\ﬁ_& \\\
a
N
646 ||
607350 200 500 7000 2000 5000 10000 20000
Applied Pressure - psf
Natural Dry Dens. Initial Void
LL Pl Sp. Gr. USCS AASHTO .
Saturation | Moisture (pcf) P Ratio
109.0 % 372 % 88.5 62 37 2.75 CH A-7-6 0.939
MATERIAL DESCRIPTION
Project No. 0121- Client: TranSystems, Inc. Remarks:

Project: SCI-823-0.00

Source: R-466

Sample No.: P-2

Elev./Depth: 23.0

Figure




